
www.tpomag.com
SEPTEMBER 2014

A WASHINGTON TOWN CREATES 
A POPULAR AND REVENUE- 
PRODUCING COMPOST
PAGE 32

Plan B Leads to

Class A
Hearts and Minds: 

Drive-up education 
in Santa Rosa, Calif.

PAGE 28

Ed Matheson
Lead Operator

La Conner, Wash.

Technology Deep Dive: 
Quick-install 

lift station control
 

How We Do It: 
High-performing 
treatment lagoon

PAGE 62

PAGE 46



Booth 6629



Flygt MultiSmart brings a state-of-the-art Pump Station Manager to Xylem’s innovative offering within Monitoring & Control.  
With up to 35% reduction in energy consumption, it can pay for itself in less than 15 months. It also eliminates nuisance  
call-outs and provides a wealth of operational information. 
[...]
bringing to you over 100 years of comprehensive experience, technology, innovation and 
commitment. At BASF, we create chemistry.

www.watersolutions.basf.com

Visit us at

W
EFTEC 2014

Sept. 29 - Oct. 1

New Orleans, LA

Booth 5551

American Made

Visit us at Booth��

2014

Custom Dewatering/Composting Solutions.

· Gravity Belt Thickeners   · Belt Presses   ·  Rotary Drum Concentrators         
· Equipment Restoration   · Screw Presses   ·  On-Site Service & Mobile Demos
·  Complete Compost Facility Design

Agitated and Aerated In-vessel 
type Composting System (ICS)

Floor Level 3.0 m model 3DP 
No platforms or stairs required!

Compact 0.9 m Model DDP  
Belt Press Great for small plants

Groton NY WWTP Model 
3012 DSP Screw Press

Sales: 518-527-5417   
Factory: 518-695-6851   
Fax: 518-695-5417  
Email: kelly@bdpindustries.com   www.bdpindustries.com

BDP represented by:

MSD Environmental 
Dave Deaton
224 Linden Drive
Centerville, OH  45459
Bus: (937) 313-9314
Mobile: (937) 313-9314
Bus Fax: (937) 438-5646
E-mail: msddaved@aol.com

#1709



Your partner for sustainable
solutions in water treatment

BASF understands today’s global water management challenges and is responding by 
delivering world-class technologies and sustainable solutions. From water production, 
through water use and water puri� cation, BASF has leveraged its expertise and extensive 
capabilities to protect, conserve and sustain the earth’s most precious resource — 
water. As the world’s leading chemical company, we are dedicated to your success by 
bringing to you over 100 years of comprehensive experience, technology, innovation and 
commitment. At BASF, we create chemistry.

www.watersolutions.basf.com

Visit us at

W
EFTEC 2014

Sept. 29 - Oct. 1

New Orleans, LA

Booth 5551



14     TREATMENT PLANT OPERATOR

@tpomag.com

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

LEAK DETECTIVES

Dogs Sniff Out 
Wastewater
We know man’s best friend has 
a good sniffer. But several years 
ago, Scott Reynolds realized he 
could use that highly evolved sense to 
benefit the wastewater industry. Find out more about Environmental 
Canine Services and how Reynolds is using his canine crew to protect our waters. 
www.tpomag.com/featured

OPERATOR INGENUITY

How to Color-Code a WWTP
What’s more colorful than a bag of Skittles? That would be 
the Yellow Springs Water Reclamation Facility, where plant 
manager Joe Bates decided to color-code each building at 
the plant. Find out how his idea earned him an Operator 
Ingenuity Award, and learn how the color system improved 
plant processes. (P.S. See how your plant can earn a WEFTEC 
Ingenuity Award!) 
www.tpomag.com/featured

TEST TIME

Exam Study Guide 
Resources

Are you studying for a licensing exam? 
From sample questions to math guides, 

this is your one-stop shop for test prepa-
ration. Test your knowledge with our sample 

questions, and then read through a complete 
explanation of the answer. You’ll also find some basic test preparation tips 
and hints from industry professionals. 
www.tpomag.com/featured

“ “OVERHEARD ONLINE

“By offering the PO designation, 
we’re giving [operators] a solid  
certification program that they can 
have confidence in when it comes 
to reciprocity.”
The ABCs of National Operator Certification
www.tpomag.com/featured

Join the Discussion
www.facebook.com/TPOmag 
www.twitter.com/TPOmag

 

Visit www.TPOmag.com 
and sign up for newsletters and 
alerts. You’ll get exclusive content 
delivered right to your inbox, 
and you’ll stay in the loop on 
topics important to you.

Emails & Alerts



@tpomag.com

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

LEAK DETECTIVES

Dogs Sniff Out 
Wastewater
We know man’s best friend has 
a good sniffer. But several years 
ago, Scott Reynolds realized he 
could use that highly evolved sense to 
benefit the wastewater industry. Find out more about Environmental 
Canine Services and how Reynolds is using his canine crew to protect our waters. 
www.tpomag.com/featured

OPERATOR INGENUITY

How to Color-Code a WWTP
What’s more colorful than a bag of Skittles? That would be 
the Yellow Springs Water Reclamation Facility, where plant 
manager Joe Bates decided to color-code each building at 
the plant. Find out how his idea earned him an Operator 
Ingenuity Award, and learn how the color system improved 
plant processes. (P.S. See how your plant can earn a WEFTEC 
Ingenuity Award!) 
www.tpomag.com/featured

TEST TIME

Exam Study Guide 
Resources

Are you studying for a licensing exam? 
From sample questions to math guides, 

this is your one-stop shop for test prepa-
ration. Test your knowledge with our sample 

questions, and then read through a complete 
explanation of the answer. You’ll also find some basic test preparation tips 
and hints from industry professionals. 
www.tpomag.com/featured

“ “OVERHEARD ONLINE

“By offering the PO designation, 
we’re giving [operators] a solid  
certification program that they can 
have confidence in when it comes 
to reciprocity.”
The ABCs of National Operator Certification
www.tpomag.com/featured

Join the Discussion
www.facebook.com/TPOmag 
www.twitter.com/TPOmag

 

Visit www.TPOmag.com 
and sign up for newsletters and 
alerts. You’ll get exclusive content 
delivered right to your inbox, 
and you’ll stay in the loop on 
topics important to you.

Emails & Alerts



16     TREATMENT PLANT OPERATOR

Pulling
A GROUP OF ALABAMA COMMUNITIES CREATE A WATER DISTRICT  
AND DEPLOY AN INNOVATIVE TECHNOLOGY TO PRODUCE ABUNDANT, 
HIGH-QUALITY WATER FOR TODAY’S AND FUTURE NEEDS

STORY: Jim Force
PHOTOGRAPHY: Sarah Finnegan

water: PLANT
top performer

Together

‘‘The water is so clear. It can range between  

1 and 4 NTU. That can make it difficult for the particles 

to bond, and we actually need to add more chemicals  

to coagulate the floc.”
TIM MITCHELL

IN THE OLD DAYS, SEVERAL COMMUNITIES IN ALABAMA’S 
St. Clair County depended on individual wells for drinking water — sources 
that weren’t always reliable because of droughts, over-drafting and water-
quality issues. 

Yet economic development and population growth in the area, including 
a major Honda automobile production facility, depended on the availability 
of clean water.

Today, the communities are served by a state-of-the art regional water 
treatment plant and system. Source water is drawn from an abandoned rock 
quarry fed by the Coosa River, and the treatment facility includes the state’s 
first Superpulsator upflow clarifier (Infilco Degremont) applied to drinking 
water. It’s an innovation that saved on capital cost and reduced the plant’s 
equipment footprint.

Four entities — Springville, Pell 
City, the Town of Odenville and St. 
Clair County — gave up their water 
systems to form a regional district, 
says Steve Cawood of the engineer-
ing firm Goodwyn, Mills and Cawood, 
which designed the plant and system.

 
DESIGN INNOVATIONS

The district was formed in 2003. 
After eight years of planning, grant 
applications, permitting and con-
struction, the new Coosa Valley Water 
Treatment Plant began operating 
in 2011.

It is operated by the private firm 
ClearWater Solutions, a sister com-
pany to Goodwyn, Mills and Cawood. 
The plant manager is Tim Mitchell, 
whose team includes Casey Cam-
bron, Joseph Burt, Joel Casey and 
Lamar Shirley, operators; and Brian 
Moore, trainee.

Two things about the plant excite 
Mitchell and his staff. For one thing, 
the plant is completely enclosed, 
warding off summer heat and humid-
ity and occasional winter cold snaps 
that could cause freezing issues with 
feed lines and other equipment.

For another, designers built the 
treatment process around the Super-
pulsator, which combines floccula-
tion, coagulation and upf low 
clarification in a single compact step. 

“Excellent” is how Mitchell describes its operation, although his team has 
had to tinker with the water chemistry to compensate for the low-turbidity 
source water.

The 200-foot-deep quarry, fed by the river and a series of springs, is full 
of relatively clear water. “The water is so clear,” Mitchell says. “It can range 
between 1 and 4 NTU. That can make it difficult for the particles to bond, 
and we actually need to add more chemicals to coagulate the floc.”

Ferric sulfate is added to the raw water to increase the precipitation of 
particles. “We use polymer to keep everything attached,” Mitchell says. “At 
certain times of the year, we do a little prechlorination in order to get even 
better coagulation.” 

Coosa Valley (Ala.) Water Supply District 
FOUNDED: | 2003
POPULATION SERVED: | 43,000
SOURCE WATER: | Rock quarry
INFRASTRUCTURE: | New water treatment facility, 227 miles of piping, 
 2 storage tanks, 1 booster pump station
CAPACITY: | 4-8 mgd design, 3 mgd average
TREATMENT PROCESS: | Flocculation, upflow clarification, 
 filtration, disinfection
SYSTEM STORAGE: | 2.5 million gallons
WEBSITE: | www.clearwatersol.com
GPS COORDINATES: | Latitude: 33°42’24.02” N; longitude: 86°11’23.80” W

Casey Cambron, water quality specialist, performs chlorine and manganese tests.

Water for the Coosa Valley Water 
Supply District is pulled from a 
quarry fed by a creek branching off 
of the Coosa River.



tpomag.com    September 2014   17

Pulling
A GROUP OF ALABAMA COMMUNITIES CREATE A WATER DISTRICT  
AND DEPLOY AN INNOVATIVE TECHNOLOGY TO PRODUCE ABUNDANT, 
HIGH-QUALITY WATER FOR TODAY’S AND FUTURE NEEDS

STORY: Jim Force
PHOTOGRAPHY: Sarah Finnegan

water: PLANT
top performer

Together

‘‘The water is so clear. It can range between  

1 and 4 NTU. That can make it difficult for the particles 

to bond, and we actually need to add more chemicals  

to coagulate the floc.”
TIM MITCHELL

IN THE OLD DAYS, SEVERAL COMMUNITIES IN ALABAMA’S 
St. Clair County depended on individual wells for drinking water — sources 
that weren’t always reliable because of droughts, over-drafting and water-
quality issues. 

Yet economic development and population growth in the area, including 
a major Honda automobile production facility, depended on the availability 
of clean water.

Today, the communities are served by a state-of-the art regional water 
treatment plant and system. Source water is drawn from an abandoned rock 
quarry fed by the Coosa River, and the treatment facility includes the state’s 
first Superpulsator upflow clarifier (Infilco Degremont) applied to drinking 
water. It’s an innovation that saved on capital cost and reduced the plant’s 
equipment footprint.

Four entities — Springville, Pell 
City, the Town of Odenville and St. 
Clair County — gave up their water 
systems to form a regional district, 
says Steve Cawood of the engineer-
ing firm Goodwyn, Mills and Cawood, 
which designed the plant and system.

 
DESIGN INNOVATIONS

The district was formed in 2003. 
After eight years of planning, grant 
applications, permitting and con-
struction, the new Coosa Valley Water 
Treatment Plant began operating 
in 2011.

It is operated by the private firm 
ClearWater Solutions, a sister com-
pany to Goodwyn, Mills and Cawood. 
The plant manager is Tim Mitchell, 
whose team includes Casey Cam-
bron, Joseph Burt, Joel Casey and 
Lamar Shirley, operators; and Brian 
Moore, trainee.

Two things about the plant excite 
Mitchell and his staff. For one thing, 
the plant is completely enclosed, 
warding off summer heat and humid-
ity and occasional winter cold snaps 
that could cause freezing issues with 
feed lines and other equipment.

For another, designers built the 
treatment process around the Super-
pulsator, which combines floccula-
tion, coagulation and upf low 
clarification in a single compact step. 

“Excellent” is how Mitchell describes its operation, although his team has 
had to tinker with the water chemistry to compensate for the low-turbidity 
source water.

The 200-foot-deep quarry, fed by the river and a series of springs, is full 
of relatively clear water. “The water is so clear,” Mitchell says. “It can range 
between 1 and 4 NTU. That can make it difficult for the particles to bond, 
and we actually need to add more chemicals to coagulate the floc.”

Ferric sulfate is added to the raw water to increase the precipitation of 
particles. “We use polymer to keep everything attached,” Mitchell says. “At 
certain times of the year, we do a little prechlorination in order to get even 
better coagulation.” 

Coosa Valley (Ala.) Water Supply District 
FOUNDED: | 2003
POPULATION SERVED: | 43,000
SOURCE WATER: | Rock quarry
INFRASTRUCTURE: | New water treatment facility, 227 miles of piping, 
 2 storage tanks, 1 booster pump station
CAPACITY: | 4-8 mgd design, 3 mgd average
TREATMENT PROCESS: | Flocculation, upflow clarification, 
 filtration, disinfection
SYSTEM STORAGE: | 2.5 million gallons
WEBSITE: | www.clearwatersol.com
GPS COORDINATES: | Latitude: 33°42’24.02” N; longitude: 86°11’23.80” W

Casey Cambron, water quality specialist, performs chlorine and manganese tests.

Water for the Coosa Valley Water 
Supply District is pulled from a 
quarry fed by a creek branching off 
of the Coosa River.



18     TREATMENT PLANT OPERATOR

Solids wasted from the sludge blanket and filter backwash water are 
pumped to two lagoons operating in parallel, each with 1-million-gallon 
capacity. Water discharged from the lagoons is dechlorinated and pumped 
back to the Coosa River.

Back at the Superpulsator, clarified water is collected uniformly across 
the length of the settling area and is passed through 1.5-inch holes in PVC 
pipe into a trough that feeds subsequent treatment processes. Filtration is 
the next step. Three 750 gpm dual-media filters (Leopold), consisting of 
granular activated carbon and sand, are rated for 2 
gpm per square foot of filter surface area. Bed depth 
is 72 inches. The filters are equipped with a Leopold 
control system.

After filtration, the product water is disinfected 
with sodium hypochlorite at 2 ppm and is pumped 
to a 750,000-gallon clearwell. From there, maintain-
ing a chlorine residual of 1.5 to 1.75 ppm, it travels 
to the four community water systems. The district 
maintains 227 miles of distribution lines, two ground 
storage tanks and one booster pump station. Master 
Meter smart flowmeters at each connection point 
yield continuous measurements of the flow being used 
by each community. The meters feed into the dis-
trict’s SCADA system (MR Systems), and the com-
munities are billed quarterly based on consumption.

 

QUICK STUDY
Although the Superpulsator technology was new to the Alabama water 

treatment profession, the Coosa Valley plant staff picked up on it quickly. 
“We conducted special training when we first started,” says Mitchell. His 
staff consulted the operations manuals and simply practiced to achieve suc-
cessful operation.

“Six months into it, we were producing high-quality water,” says Mitch-
ell. “We’ve never been out of compliance.” Staffing seven days on, seven off, 

‘‘We wash down the clarifier basin once a year. The next time we wash it, we’re going to try  

Bentonite clay as a binding agent to try to expedite the process of building the sludge blanket.  

Make it dirty in order to clean it, in other words.”
TIM MITCHELL

Casey Cambron clears sediment from pipes in the 
Superpulsator unit (Infilco Degremont).

COMPACT SYSTEM 
The Superpulsator consists of a 

rapid-mix zone, followed by a vac-
uum chamber and then a series of 
inclined settling (lamella) plates. 
Coagulated water from the rapid-
mix system enters the vacuum zone 
and then is uniformly distributed to 
the basin containing the inclined 
plates. A sludge blanket, maintained 
about midway in the plate basin, 
attracts and collects solids as the 
water passes up through it. Powdered 
activated carbon aids in clarifying the 
water by absorbing organic material. 

The vent valve assembly on top 
[...]
www.fbleopold.com

 featured   products from:
Master Meter, Inc.
800/765-6518
www.mastermeter.com

MR Systems, Inc.
678/325-2800
www.mrsystems.com

ProMinent Fluid Controls, Inc.
412/787-2484
www.prominent.us

A Hach 2100N turbidimeter is used to test the finished water in the plant’s lab.

‘‘Six months into it, 

we were producing 

high-quality water. 

We’ve never been out 

of compliance.”
TIM MITCHELL

Dehydris™ Twist  Boosted Sludge 
Dewatering Using Piston Press Technology

Infilco Degremont, Inc. – 8007 Discovery Drive, Richmond, Virginia 23229 • (800) 446-1150

A partnership with  Bucher Unipektin

www.degremont-technologies.com

HEADWORKS  |  BIOLOGICAL | SEPARATIONS  |  MEMBRANES  |  OXIDATION DISINFECTION  |  BIOSOLIDS  |  INDUSTRIAL SYSTEMS

Boost Your Productivity in 
Sludge Dewatering

• Combines plate filter press efficiency and centrifugal productivity

• Easy operation and high performance

•  Achieve up to 40% dry content through an entirely automated process from 
mixed digested sludge

• Up to 30% reduction in sludge bulk compared to conventional dewatering

INFILCO
Visit us at WEFTEC | Booth 5528



22     TREATMENT PLANT OPERATOR

EDITOR’S NOTE: Jeremy Cramer, who was superintendent of the Stevens Point 
Wastewater Treatment Plant at the time this article was researched and written, 
has since left to become superintendent of the Fond du Lac (Wis.) Regional Waste-
water Treatment Facility. His successor is Chris Lefebvre, formerly chief wastewa-
ter operator at Stevens Point.

 
THE STEVENS POINT WASTEWATER TREATMENT 
Plant could hardly be a better fit for its central Wisconsin community of 27,000. 

Walkers and bicyclists passing just outside the fence on the 26-mile Green 
Circle Trail experience little or no odor. The University of Wisconsin - Stevens 
Point and its College of Natural Resources provide a steady pipeline of interns 
for the plant, and three of its full-time operators are graduates.

The plant’s multiple green features — biogas-fueled cogeneration that 
produces nearly all of its energy, biological phosphorus removal, use of efflu-
ent for heating and cooling, and a host of energy-saving innovations — match 
the community’s strong environmental ethic. Even the building architecture 
is harmonious: The handsome sandstone exteriors match those of the struc-
tures at Jules Iverson Memorial Park.

Most important, Jeremy Cramer and his operations team make sure the 

plant sends high-quality effluent to the Wisconsin River, with an eye toward 
keeping rates down and helping local businesses prosper and grow. 

“It’s a well-run facility, and that doesn’t start and end with me,” says Cra-
mer, wastewater superintendent. “My predecessors Eric Niffenegger, Don 
Ceplina and Henry Tork left a great legacy to build on, and I’m blessed to 
be part of a strong team. We have a great boss [Joel Lemke, director of utili-
ties] and excellent operators.”

 
FUEL FOR INNOVATION

The solids side powers this 4.6 mgd design/3.0 mgd secondary facility. 
High-BOD wastewater from dairies and the fast-growing Stevens Point Brew-
ery supports high biosolids and biogas production. The plant’s three meso-
philic anaerobic digesters, also fed directly with brewery, dairy, food processing 
and distillery wastes, yield some 91,000 cubic feet of gas per day, enough to 
make the plant actually energy positive at times. (As a bonus, tipping fees 
from the wastes generate about $115,000 in annual revenue.) 

The gas feeds a 180 kW engine-generator (MAN) by way of a fuel treatment 
skid (Unison) that removes hydrogen sulfide, water and siloxanes. The electric-
ity powers essentially all plant processes, while heat recovered from exhaust 
gas and jacket water heat recovery keeps three buildings comfortable in cold 

Right at

wastewater: PLANT
top performer

THE STEVENS POINT TREATMENT PLANT LIVES UP TO ITS COMMUNITY’S 
ENVIRONMENTAL ETHIC WHILE HELPING TO CREATE A CLIMATE FRIENDLY 
TO BUSINESS EXPANSION AND ECONOMIC STRENGTH

STORY: Ted J. Rulseh
PHOTOGRAPHY: Cory Dellenbach

Home
A linear motion mixer (Ovivo) sits on 
top of digester No. 3 at the Stevens 
Point Wastewater Treatment Plant.

‘‘We’ve continued to make 

progress because we focus 

on energy — we consider energy 

in every decision we make.”
JEREMY CRAMER

Chris Lefebvre, formerly chief operator 
and recently promoted to plant 
superintendent, cleans equipment at 
the end of a workday.



EDITOR’S NOTE: Jeremy Cramer, who was superintendent of the Stevens Point 
Wastewater Treatment Plant at the time this article was researched and written, 
has since left to become superintendent of the Fond du Lac (Wis.) Regional Waste-
water Treatment Facility. His successor is Chris Lefebvre, formerly chief wastewa-
ter operator at Stevens Point.

 
THE STEVENS POINT WASTEWATER TREATMENT 
Plant could hardly be a better fit for its central Wisconsin community of 27,000. 

Walkers and bicyclists passing just outside the fence on the 26-mile Green 
Circle Trail experience little or no odor. The University of Wisconsin - Stevens 
Point and its College of Natural Resources provide a steady pipeline of interns 
for the plant, and three of its full-time operators are graduates.

The plant’s multiple green features — biogas-fueled cogeneration that 
produces nearly all of its energy, biological phosphorus removal, use of efflu-
ent for heating and cooling, and a host of energy-saving innovations — match 
the community’s strong environmental ethic. Even the building architecture 
is harmonious: The handsome sandstone exteriors match those of the struc-
tures at Jules Iverson Memorial Park.

Most important, Jeremy Cramer and his operations team make sure the 

plant sends high-quality effluent to the Wisconsin River, with an eye toward 
keeping rates down and helping local businesses prosper and grow. 

“It’s a well-run facility, and that doesn’t start and end with me,” says Cra-
mer, wastewater superintendent. “My predecessors Eric Niffenegger, Don 
Ceplina and Henry Tork left a great legacy to build on, and I’m blessed to 
be part of a strong team. We have a great boss [Joel Lemke, director of utili-
ties] and excellent operators.”

 
FUEL FOR INNOVATION

The solids side powers this 4.6 mgd design/3.0 mgd secondary facility. 
High-BOD wastewater from dairies and the fast-growing Stevens Point Brew-
ery supports high biosolids and biogas production. The plant’s three meso-
philic anaerobic digesters, also fed directly with brewery, dairy, food processing 
and distillery wastes, yield some 91,000 cubic feet of gas per day, enough to 
make the plant actually energy positive at times. (As a bonus, tipping fees 
from the wastes generate about $115,000 in annual revenue.) 

The gas feeds a 180 kW engine-generator (MAN) by way of a fuel treatment 
skid (Unison) that removes hydrogen sulfide, water and siloxanes. The electric-
ity powers essentially all plant processes, while heat recovered from exhaust 
gas and jacket water heat recovery keeps three buildings comfortable in cold 

Right at

wastewater: PLANT
top performer

THE STEVENS POINT TREATMENT PLANT LIVES UP TO ITS COMMUNITY’S 
ENVIRONMENTAL ETHIC WHILE HELPING TO CREATE A CLIMATE FRIENDLY 
TO BUSINESS EXPANSION AND ECONOMIC STRENGTH

STORY: Ted J. Rulseh
PHOTOGRAPHY: Cory Dellenbach

Home
A linear motion mixer (Ovivo) sits on 
top of digester No. 3 at the Stevens 
Point Wastewater Treatment Plant.

‘‘We’ve continued to make 

progress because we focus 

on energy — we consider energy 

in every decision we make.”
JEREMY CRAMER

Chris Lefebvre, formerly chief operator 
and recently promoted to plant 
superintendent, cleans equipment at 
the end of a workday.



24     TREATMENT PLANT OPERATOR

weather and maintains the digesters at 96 degrees F. Two boilers that once 
burned natural gas to heat the digesters now function as heat exchangers.

“We still flare some gas because we bring in so much additional material 
and we don’t have gas storage,” says Cramer. “We could have installed a big-
ger engine, but we sized it for the amount of gas we would produce if we lost 
all our sources of high-strength waste. If we had upsized the generator, you 
wouldn’t see that flare.”

The digesters take in a mix of waste products and primary sludge, plus 
waste activated sludge thickened from 0.5 to 3.5 percent solids in an Envi-
rex dissolved air flotation (DAF) system (Evoqua).

Biosolids leave the digesters at about 2 percent solids. Polymer is added, 

and a Hycor rotary drum thickener (Parkson Corp.) boosts the solids con-
tent to 4.5 to 5 percent. That material is delivered to two 1.6-million-gallon 
storage tanks, where decanting raises the solids content to as high as 6 per-
cent. The finished Class B material (about 3 million gallons per year) is 
applied to grain corn ground in spring and fall and on alfalfa fields in sum-
mer after cuttings.

 
DOING IT BIOLOGICALLY

The overall treatment process makes use of most structures and tankage 
from the original facility, built in 1940. The highlight of the liquid side is 
the bio-P process. “In about five years, there will be a total maximum daily 
load on the Wisconsin River, and at that time our effluent phosphorus limit 
will be substantially lower — about 0.1 mg/L versus the current 0.93.”

Stevens Point wastewater is higher in organic waste than is typical. “While 
the average for a municipal plant is about 250 mg/L BOD, we see about 
350,” Cramer says. “The Point Brewery nearby contributes to the higher 
organic loading.”

Two 78-inch-diameter screw pumps (Evoqua) lift influent 32 feet, after 
which it flows through the plant by gravity. The headworks includes a 3 mm 
stair screen (Vulcan Industries), a PISTA Grit vortex grit removal system (Smith 
& Loveless), and a grit washing and dewatering system (Huber Technology).

Jeremy Cramer, former plant superintendent, checks 
flocculation of biosolids after the material enters the 
Hycor rotary drum thickener (Parkson Corp.).

Stevens Point (Wis.)  
Wastewater Treatment Plant
BUILT: | 1940; upgrades 1955, 1971, 1993
POPULATION SERVED: | 27,000
FLOWS: | 4.6 mgd design, 3.0 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge, biological phosphorus removal
RECEIVING STREAM: | Wisconsin River
BIOSOLIDS: | Class B, land-applied
ANNUAL BUDGET: | $5 million (operations)
WEBSITE: | www.stevenspoint.com
GPS COORDINATES: | Latitude: 44°30’41.95” N; longitude: 89°35’07.32” W

Stevens Point Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD (influent)/  350 mg/L 5 mg/L 30 mg/LCBOD (effluent)

TSS 340 mg/L 5 mg/L 30 mg/L

Phosphorus 7 mg/L 0.75 mg/L 0.93 mg/L

Primary clarifiers remove about 
60 percent of incoming organic sol-
ids, accounting for 25 to 30 percent 
of BOD removal. Primary effluent 
enters an anaerobic zone where phos-
phorus-accumulating organisms  first 
release phosphorus. When the water 
passes out of that zone (after about 
one hour) and enters the aeration 
basins, they take more phosphorus 
than they released.

“We do bio-P removal 100 per-
cent of the time,” says Cramer. “We 
don’t use any metal salt for chemi-
cal precipitation. The high organic 
content of our wastewater drives the 
bio-P process — the brewery waste-
water definitely helps. If ever we were 
to struggle with our bio-P, we could 
use one of our high-strength waste 
substrates as a carbon source.

“Bio-P is not necessarily easy. It 
takes some operational changes 
through the seasons. In cold tem-
peratures and warm temperatures 
we have to make some adjustments. 
But it’s definitely a huge savings. 
For a facility our size to get our influ-
ent down to our permit level of 0.93 
mg/L using ferric chloride, that would cost about $128,000 per year. We 
spend essentially zero. In addition, if you add a metal salt, the precipitate 
increases your biosolids somewhat, so we avoid the extra expense of han-
dling that material.” 

The plant’s three aeration basins run in parallel. Air is driven through 

membrane fine-bubble diffusers (Sanitaire) by three 150 hp rotary-lobe pos-
itive displacement blowers from a 1993 plant upgrade, and a 3-year-old rotary 
screw blower (Atlas Copco) that is about 20 percent more efficient. “We try 
to run only one blower at a time to limit electric utility demand charges,” 
Cramer says. 

WELL-EDUCATED, HIGHLY VERSATILE
Team members at the Stevens Point treatment plant are fully cross-trained and share duties almost 

equally in the plant and laboratory. They staff the facility from 7 a.m. to 3:30 p.m. Monday through Friday; 
one operator is on call after hours and on weekends.

Several team members hold four-year college degrees and top-level certifications. Joel Lemke, 
director of utilities, has a bachelor’s degree in resource management and environmental protection from 
the University of Minnesota. Jeremy Cramer, wastewater superintendent, is a Grade 4 wastewater 
operator with a bachelor’s degree in biology from the University of Wisconsin - La Crosse and a master’s 
in business management from Cardinal Stritch University in Milwaukee. He has been with the plant for 11 
years, the last two in his current role.                                                        

Chris Lefebvre, chief wastewater operator, is also Grade 4 certified and has a bachelor’s degree in soils 
and waste resource management from UW-Stevens Point. Adam Clark, operator, has the same degree 
and is Grade 4 certified; Michael Vassar, operator, is Grade 4 certified and has a bachelor’s degree in 
fisheries and limnology from UW-Stevens Point. The team also includes operator Dan Ryskoski (Grade 4) 
and Frank Suchon. 

“The level of education here really helps this facility,” says Cramer. “It helps us think outside the box 
and complete some unique projects, like becoming energy positive.” 

Lefebvre adds, “When you have good management, everything else follows. Good leadership helps 
people buy into things better. The people here truly care about what’s going on. We all work together 
— we view it as our plant, not somebody else’s plant that we just happen to be running.”

RIGHT: The staff at the Stevens Point 
Wastewater Treatment Plant, from 
left, Frank Suchon, operator; Adam 
Clark, operator; Jeremy Cramer, 
former superintendent; Joel Lemke, 
public utilities director; Michael 
Vassar, operator; and Chris Lefebvre, 
plant superintendent. Not pictured: 
Dan Ryskoski, operator. BELOW: 
Inspecting the stair screen (Vulcan 
Industries).



tpomag.com    September 2014   25

weather and maintains the digesters at 96 degrees F. Two boilers that once 
burned natural gas to heat the digesters now function as heat exchangers.

“We still flare some gas because we bring in so much additional material 
and we don’t have gas storage,” says Cramer. “We could have installed a big-
ger engine, but we sized it for the amount of gas we would produce if we lost 
all our sources of high-strength waste. If we had upsized the generator, you 
wouldn’t see that flare.”

The digesters take in a mix of waste products and primary sludge, plus 
waste activated sludge thickened from 0.5 to 3.5 percent solids in an Envi-
rex dissolved air flotation (DAF) system (Evoqua).

Biosolids leave the digesters at about 2 percent solids. Polymer is added, 

and a Hycor rotary drum thickener (Parkson Corp.) boosts the solids con-
tent to 4.5 to 5 percent. That material is delivered to two 1.6-million-gallon 
storage tanks, where decanting raises the solids content to as high as 6 per-
cent. The finished Class B material (about 3 million gallons per year) is 
applied to grain corn ground in spring and fall and on alfalfa fields in sum-
mer after cuttings.

 
DOING IT BIOLOGICALLY

The overall treatment process makes use of most structures and tankage 
from the original facility, built in 1940. The highlight of the liquid side is 
the bio-P process. “In about five years, there will be a total maximum daily 
load on the Wisconsin River, and at that time our effluent phosphorus limit 
will be substantially lower — about 0.1 mg/L versus the current 0.93.”

Stevens Point wastewater is higher in organic waste than is typical. “While 
the average for a municipal plant is about 250 mg/L BOD, we see about 
350,” Cramer says. “The Point Brewery nearby contributes to the higher 
organic loading.”

Two 78-inch-diameter screw pumps (Evoqua) lift influent 32 feet, after 
which it flows through the plant by gravity. The headworks includes a 3 mm 
stair screen (Vulcan Industries), a PISTA Grit vortex grit removal system (Smith 
& Loveless), and a grit washing and dewatering system (Huber Technology).

Jeremy Cramer, former plant superintendent, checks 
flocculation of biosolids after the material enters the 
Hycor rotary drum thickener (Parkson Corp.).

Stevens Point (Wis.)  
Wastewater Treatment Plant
BUILT: | 1940; upgrades 1955, 1971, 1993
POPULATION SERVED: | 27,000
FLOWS: | 4.6 mgd design, 3.0 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge, biological phosphorus removal
RECEIVING STREAM: | Wisconsin River
BIOSOLIDS: | Class B, land-applied
ANNUAL BUDGET: | $5 million (operations)
WEBSITE: | www.stevenspoint.com
GPS COORDINATES: | Latitude: 44°30’41.95” N; longitude: 89°35’07.32” W

Stevens Point Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD (influent)/  350 mg/L 5 mg/L 30 mg/LCBOD (effluent)

TSS 340 mg/L 5 mg/L 30 mg/L

Phosphorus 7 mg/L 0.75 mg/L 0.93 mg/L

Primary clarifiers remove about 
60 percent of incoming organic sol-
ids, accounting for 25 to 30 percent 
of BOD removal. Primary effluent 
enters an anaerobic zone where phos-
phorus-accumulating organisms  first 
release phosphorus. When the water 
passes out of that zone (after about 
one hour) and enters the aeration 
basins, they take more phosphorus 
than they released.

“We do bio-P removal 100 per-
cent of the time,” says Cramer. “We 
don’t use any metal salt for chemi-
cal precipitation. The high organic 
content of our wastewater drives the 
bio-P process — the brewery waste-
water definitely helps. If ever we were 
to struggle with our bio-P, we could 
use one of our high-strength waste 
substrates as a carbon source.

“Bio-P is not necessarily easy. It 
takes some operational changes 
through the seasons. In cold tem-
peratures and warm temperatures 
we have to make some adjustments. 
But it’s definitely a huge savings. 
For a facility our size to get our influ-
ent down to our permit level of 0.93 
mg/L using ferric chloride, that would cost about $128,000 per year. We 
spend essentially zero. In addition, if you add a metal salt, the precipitate 
increases your biosolids somewhat, so we avoid the extra expense of han-
dling that material.” 

The plant’s three aeration basins run in parallel. Air is driven through 

membrane fine-bubble diffusers (Sanitaire) by three 150 hp rotary-lobe pos-
itive displacement blowers from a 1993 plant upgrade, and a 3-year-old rotary 
screw blower (Atlas Copco) that is about 20 percent more efficient. “We try 
to run only one blower at a time to limit electric utility demand charges,” 
Cramer says. 

WELL-EDUCATED, HIGHLY VERSATILE
Team members at the Stevens Point treatment plant are fully cross-trained and share duties almost 

equally in the plant and laboratory. They staff the facility from 7 a.m. to 3:30 p.m. Monday through Friday; 
one operator is on call after hours and on weekends.

Several team members hold four-year college degrees and top-level certifications. Joel Lemke, 
director of utilities, has a bachelor’s degree in resource management and environmental protection from 
the University of Minnesota. Jeremy Cramer, wastewater superintendent, is a Grade 4 wastewater 
operator with a bachelor’s degree in biology from the University of Wisconsin - La Crosse and a master’s 
in business management from Cardinal Stritch University in Milwaukee. He has been with the plant for 11 
years, the last two in his current role.                                                        

Chris Lefebvre, chief wastewater operator, is also Grade 4 certified and has a bachelor’s degree in soils 
and waste resource management from UW-Stevens Point. Adam Clark, operator, has the same degree 
and is Grade 4 certified; Michael Vassar, operator, is Grade 4 certified and has a bachelor’s degree in 
fisheries and limnology from UW-Stevens Point. The team also includes operator Dan Ryskoski (Grade 4) 
and Frank Suchon. 

“The level of education here really helps this facility,” says Cramer. “It helps us think outside the box 
and complete some unique projects, like becoming energy positive.” 

Lefebvre adds, “When you have good management, everything else follows. Good leadership helps 
people buy into things better. The people here truly care about what’s going on. We all work together 
— we view it as our plant, not somebody else’s plant that we just happen to be running.”

RIGHT: The staff at the Stevens Point 
Wastewater Treatment Plant, from 
left, Frank Suchon, operator; Adam 
Clark, operator; Jeremy Cramer, 
former superintendent; Joel Lemke, 
public utilities director; Michael 
Vassar, operator; and Chris Lefebvre, 
plant superintendent. Not pictured: 
Dan Ryskoski, operator. BELOW: 
Inspecting the stair screen (Vulcan 
Industries).



26     TREATMENT PLANT OPERATOR

Wastewater leaving the aeration basins enters two Envirex center-feed 
final clarifiers (Evoqua). Clarified effluent is disinfected (summer only) in a 
TrojanUV3000Plus system (TrojanUV) before discharge to the river through 
a concrete outfall structure.

 
OUT WITH ENERGY WASTE

Apart from consistent effluent quality, a point of pride for Cramer and 
his team is steady progress on saving energy, even as plant loads have increased. 
The biggest energy project was the cogeneration system, installed in 2012, 
but other projects, large and small, have contributed to energy 
self-sufficiency.

The team reduced power consumption significantly by ratcheting down 
the aeration basins’ dissolved oxygen setpoint from 2.5 mg/L to 0.9 mg/L. 
“If you give the bacteria more oxygen than necessary, you’re just wasting 

energy,” Cramer says. “Through years of profiling, experimentation and test-
ing, we found that we can treat effectively at 0.9 mg/L of DO.” The DO set-
point is maintained in a feedback loop with LDO probes (Hach) that signal 
a programmable logic controller (PLC) to ramp blower output up or down. 
Other energy innovations include:

• Installing heat pumps using plant effluent to heat and cool the lab and 
office building and a new garage.

• Downsizing the compressor that supplies air to the plant’s DAF system, 
diaphragm pumps and non-potable water reuse system from 50 hp to 
10 hp.

• Installing an energy efficient linear motion mixer (Ovivo) on a digester.
• Programming PLCs to prevent high-horsepower motors from run-

ning at the same time, limiting demand charges.
• Downsizing three mixers in the bio-P basin from 8.3 hp to 2.5 hp.
• Shutting off pole lights for yard lighting and converting building 

exterior lamps to LEDs. 
“This was a well-run and very efficient plant since before my time,” says 

Cramer. “Before we put in the biogas cogeneration, we were in upper 90s per-

EYE ON PROGRESS
There’s more to be done. That’s the attitude of the Stevens 

Point treatment plant team. While running a high-performing 
facility, they’re reaching for new levels of excellence.

The most immediate initiative is construction of a force main 
to deliver concentrated high-strength waste from the Stevens 
Point Brewery directly to the treatment plant digesters, so that the 
BOD bypasses the aeration process. That project is to be com-
pleted by spring 2015. Other projects on the radar screen include:

Nutrient harvesting. Technologies are available to harvest 
phosphorus and nitrogen from the wastewater stream and 
produce a marketable fertilizer. Notably, such a process would 
[...]
concern that antibiotic residues in biosolids might make some 
bacteria more resistant. Youngquist’s team looked at the 
antibiotic ciprofloxacin. In a poster summarizing the findings, the 
research team concluded that the compost appears to neutralize 
the antibiotic so that it doesn’t further encourage the spread of 
resistant bacteria. The results of this study will be published 
soon in a peer-reviewed journal.

Youngquist’s work also included a mail-in survey of town 
residents’ attitudes toward La Conner’s compost program. In the 
November 2013 survey, more than 90 percent of respondents 
indicated moderate or strong support, and more than two-thirds 
believed that composting turns a waste into a valuable resource. 
Results are at http://puyallup.wsu.edu/soilmgmt/Biosolids.html.

A belt filter press (Charter Machine 
Company) produces cake that  
later is mixed with wood chips  
and yard waste to create compost.  
Ed Matheson is shown opening a 
garage door in the building that 
houses the press. 

‘‘The state highway 

department here 

has shown wonderful 

results using biosolids 

compost on the sides 

of roadways and for 

construction landscaping 

projects, so we’ll look 

toward those kinds  

of partners.”
KELLY WYNN           

A freshly mixed batch of future 
compost rolls off a conveyor.

Charter Machine Company
732/548-4400
www.chartermachine.com

 featured 
  products from:



38     TREATMENT PLANT OPERATOR

FACED WITH A FUTURE MANDATE TO LIMIT 
phosphorus and nitrogen discharged to Jordan Lake, the City of Mebane 
(N.C.) expected to upgrade its activated sludge plant to a biological nutrient 
removal system.

Interestingly though, effluent ammonia levels were below 1.0 mg/L even 
though the aeration basin dissolved oxygen (DO) was below the recommended 
1.0-2.0 mg/L for nitrification. Because of the low DO, the plant was also 
removing some nitrates.

Encouraged by the nitrification and denitrification at low DO, the plant 
staff looked into simultaneous nitrification-denitrification. “We installed 
timers and started cycling two of the six floating aerators on and off to main-
tain DOs averaging less than 1.0 mg/L on a given day,” says Dennis Hodge, 
wastewater director. “The results were looking good — ammonia averaged 
below 1.0 mg/L and nitrates less than 5.0 mg/L.”

Plant staff members felt they could do even better with improved con-
trols. They added InsiteIG dissolved oxygen probes and oxygen reduction 
potential probes and controllers to the aeration basin, and a SCADA system 
(Trihedral Engineering) to monitor and adjust the aerators. They also pilot-
tested a s::can analyzer with ammonia, pH, temperature and nitrate probes 
(s::can Measuring Systems), and eventually installed an s::can system. Since 
then, effluent ammonia has been within permit limits, and nitrates have 
averaged below 2.0 mg/L.

The plant’s innovative practices earned a 2013 Operation and Mainte-
nance Excellence Award from the NC Professional Wastewater Operators 
Committee central region.

 
FAST GROWTH

Built in 1981, the 2.5 mgd (design) Mebane treatment plant sits in one of 
the state’s fastest growing areas. The city is growing at 4 percent per year, 
mostly because of its equal distance between Raleigh and Greensboro. A 1992 
upgrade doubled capacity and added a 200 gpm rotary drum thickener (Park-
son Corp.), a 70-foot-diameter secondary clarifier (Walker Process Equip-

One Stone

 Two 
Birds,

A NORTH CAROLINA PLANT TEAM’S INNOVATIONS INCLUDE 
SIMULTANEOUS NITRIFICATION-DENITRIFICATION TO MEET  
UPCOMING PHOSPHORUS AND NITROGEN REMOVAL MANDATES

STORY: Trude Witham
PHOTOGRAPHY: Al Drago

wastewater: PLANT
top performer

‘‘We’re a great team — very family-like. 

Although everyone has a specialty or 

area of expertise, no one has an attitude of 

‘It’s not my job.’” DENNIS HODGE

ment), a coagulant feed system for phosphorus removal and an Aqua Guard 
influent screen (Parkson). 

A 2013 upgrade added a MiniDisk effluent filter (Aqua-Aerobic Systems) 
to replace old traveling bridge filters. Other plant equipment includes:

• Jet surface aerators (Aqua-Aerobic Systems)

City of Mebane (N.C.)  
Wastewater Treatment Plant
BUILT: | 1981
POPULATION SERVED: | 4,500 connections
EMPLOYEES: | 8
FLOWS: | 2.5 mgd design, 1.1 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
RECEIVING WATER: | Moadams Creek
BIOSOLIDS: | Composted
ANNUAL BUDGET: | $1.4 million (operations)
WEBSITE: | www.cityofmebane.com
GPS COORDINATES: | Latitude: 36°05’19.34” N; longitude: 79°17’07.31” W

The team at the Mebane Wastewater Treatment Plant includes, back row,  
from left, Dennis Hodge, wastewater director; Tony Bowes, lead operator; and 
David Douglas, senior operator; front row, Amanda Hill, laboratory technician; 
Carol Walker, administrative support; and Rickey Connally, operator/mechanic. 
Not pictured are Amy Varinoski, compliance manager, and Lee Parker, 
part-time operator assistant. 



tpomag.com    September 2014   39

FACED WITH A FUTURE MANDATE TO LIMIT 
phosphorus and nitrogen discharged to Jordan Lake, the City of Mebane 
(N.C.) expected to upgrade its activated sludge plant to a biological nutrient 
removal system.

Interestingly though, effluent ammonia levels were below 1.0 mg/L even 
though the aeration basin dissolved oxygen (DO) was below the recommended 
1.0-2.0 mg/L for nitrification. Because of the low DO, the plant was also 
removing some nitrates.

Encouraged by the nitrification and denitrification at low DO, the plant 
staff looked into simultaneous nitrification-denitrification. “We installed 
timers and started cycling two of the six floating aerators on and off to main-
tain DOs averaging less than 1.0 mg/L on a given day,” says Dennis Hodge, 
wastewater director. “The results were looking good — ammonia averaged 
below 1.0 mg/L and nitrates less than 5.0 mg/L.”

Plant staff members felt they could do even better with improved con-
trols. They added InsiteIG dissolved oxygen probes and oxygen reduction 
potential probes and controllers to the aeration basin, and a SCADA system 
(Trihedral Engineering) to monitor and adjust the aerators. They also pilot-
tested a s::can analyzer with ammonia, pH, temperature and nitrate probes 
(s::can Measuring Systems), and eventually installed an s::can system. Since 
then, effluent ammonia has been within permit limits, and nitrates have 
averaged below 2.0 mg/L.

The plant’s innovative practices earned a 2013 Operation and Mainte-
nance Excellence Award from the NC Professional Wastewater Operators 
Committee central region.

 
FAST GROWTH

Built in 1981, the 2.5 mgd (design) Mebane treatment plant sits in one of 
the state’s fastest growing areas. The city is growing at 4 percent per year, 
mostly because of its equal distance between Raleigh and Greensboro. A 1992 
upgrade doubled capacity and added a 200 gpm rotary drum thickener (Park-
son Corp.), a 70-foot-diameter secondary clarifier (Walker Process Equip-

One Stone

 Two 
Birds,

A NORTH CAROLINA PLANT TEAM’S INNOVATIONS INCLUDE 
SIMULTANEOUS NITRIFICATION-DENITRIFICATION TO MEET  
UPCOMING PHOSPHORUS AND NITROGEN REMOVAL MANDATES

STORY: Trude Witham
PHOTOGRAPHY: Al Drago

wastewater: PLANT
top performer

‘‘We’re a great team — very family-like. 

Although everyone has a specialty or 

area of expertise, no one has an attitude of 

‘It’s not my job.’” DENNIS HODGE

ment), a coagulant feed system for phosphorus removal and an Aqua Guard 
influent screen (Parkson). 

A 2013 upgrade added a MiniDisk effluent filter (Aqua-Aerobic Systems) 
to replace old traveling bridge filters. Other plant equipment includes:

• Jet surface aerators (Aqua-Aerobic Systems)

City of Mebane (N.C.)  
Wastewater Treatment Plant
BUILT: | 1981
POPULATION SERVED: | 4,500 connections
EMPLOYEES: | 8
FLOWS: | 2.5 mgd design, 1.1 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
RECEIVING WATER: | Moadams Creek
BIOSOLIDS: | Composted
ANNUAL BUDGET: | $1.4 million (operations)
WEBSITE: | www.cityofmebane.com
GPS COORDINATES: | Latitude: 36°05’19.34” N; longitude: 79°17’07.31” W

The team at the Mebane Wastewater Treatment Plant includes, back row,  
from left, Dennis Hodge, wastewater director; Tony Bowes, lead operator; and 
David Douglas, senior operator; front row, Amanda Hill, laboratory technician; 
Carol Walker, administrative support; and Rickey Connally, operator/mechanic. 
Not pictured are Amy Varinoski, compliance manager, and Lee Parker, 
part-time operator assistant. 



40     TREATMENT PLANT OPERATOR

• Return activated sludge and waste activated sludge pumps (Pentair - 
Fairbanks Nijhuis)

• Two secondary clarifiers (Ovivo)
• Chemical feed pumps (Blue-White Industries)
• Effluent blower (Hoffman & Lamson)
Influent passes through the bar screen, then to the grit chamber, aera-

tion basin, final clarifiers, disk filter, chlorine contact basin and sulfur diox-
ide basin. From there, it flows to a reaeration basin, which adds dissolved 
oxygen to meet the required 6.0 mg/L minimum before discharge. Waste 
activated sludge is treated with polymer, and the water is removed in the 
rotary drum thickener. Thickened material is discharged to two aerobic 
digesters for further treatment.

The plant treats an average of 1.1 mgd from 4,500 residential connec-
tions. Most of the growth in Mebane has been residential and commercial, 
but the plant has an industrial pretreatment program, required in North 
Carolina for plants with flows greater than 1.0 mgd. Says Hodge, “During 
the 1980s and 1990s, the industrial contribution was about 50 to 60 percent 
of the daily flow, but the textile and furniture companies have gone else-
where. The industries that are here now are fairly low process water users.”

Biosolids are dewatered on site by Synagro and transported off site. “We 
land-applied in the past, but now we have a vendor with a mobile belt press 
who takes the biosolids to a compost facility,” says Hodge. “For now, it’s 
cheaper than buying equipment and having our employees operate it.”

 
GROWING THE TEAM

A team of eight keeps the Mebane plant operating smoothly. Says Hodge, 

“None of our operators were hired with more than a Grade I license. That 
gave us a unique opportunity to grow our own operations team.”

Hodge holds Grade IV biological wastewater operator, land application/
residuals operator, and American Water Works Association advanced utility 
leadership certifications. He has been with the plant for six of his 36 years 
in the field.

The other team members are:
• Tony Bowes, lead operator (Grade IV, 10 years)
• Rickey Connally, operator/mechanic (Grade IV, six years)
• David Douglas, senior operator (Grade II, six years)
• Amanda Hill, laboratory technician (Grade III biological wastewater 

operator, Class I wastewater laboratory analyst, three years)
• Amy Varinoski, compliance manager (Grade IV biological wastewater 

operator, Class III wastewater laboratory analyst, Grade III pretreat-
ment specialist, five years)

• Lee Parker, part-time operator assistant (three years)
• Carol Walker, administrative support (Grade II wastewater operator 

in training, three years)
The plant is staffed Monday through Friday from 7 a.m. to 5 p.m. and 

checked on weekends by the on-call operator. Operators handle routine daily 
checks and process adjustments, including chemical feed rates and flow rates, 
and field testing for dissolved oxygen, chlorine residual and ammonia. 
Says Bowes, “We do all our own equipment maintenance, except for electri-
cal, and we also do all the mowing and painting.”

Mebane Wastewater Treatment Plant  
PERMIT AND PERFORMANCE
 PERMIT (annual avg.) EFFLUENT (2013 avg.)

 5.0 mg/L summer
BOD 10.0 mg/L winter 4.05 mg/L

TSS 30 mg/L 4.60 mg/L

 2.0 mg/L summer 
Ammonia 4.0 mg/L winter 1.49 mg/L

Nitrogen 40,000 pounds/year 24,966 pounds

Phosphorus 5,000 pounds/year 3,971 pounds

Fecal coliform 200/100 ml 125/100 ml

Dennis Hodge, wastewater director

Amanda Hill runs tests that help keep the plant in compliance and the process 
running smoothly. 

(continued)



tpomag.com    September 2014   41

CORNELL PUMP COMPANY

MUNICIPAL
Cornell pumps are designed to deliver best in class effi  ciency. Depending on operating hours, fuelant 
and horsepower required you can save thousands of dollars per year (or more) in energy costs.

ENERGY EFFICIENCY

CYCLOSEAL®

Minimal Energy Consumption
Designed to Break up Clogs
Available as a Retrofi t
Hardened Cutter Material

Cornell’s CYCLOSEAL® 
design has proven 
itself in the toughest 
applications from 
manure slurry to starch 
recovery to sewer 
bypass and mining 
applications, in some 
cases more than tripling 
the normally expected 
mechanical seal life.

CUTTER PUMPS

SCAN FOR
MORE INFOCORNELL PUMP COMPANYTM - 2012 - All rights reserved

CORNELL PUMP COMPANY - www.cornellpump.com - (503) 653-0330 - Clackamas, OR

05_Muni_ad_october_2011.indd   1 2/22/2012   11:20:42 AM

Booth 5737

• Return activated sludge and waste activated sludge pumps (Pentair - 
Fairbanks Nijhuis)

• Two secondary clarifiers (Ovivo)
• Chemical feed pumps (Blue-White Industries)
• Effluent blower (Hoffman & Lamson)
Influent passes through the bar screen, then to the grit chamber, aera-

tion basin, final clarifiers, disk filter, chlorine contact basin and sulfur diox-
ide basin. From there, it flows to a reaeration basin, which adds dissolved 
oxygen to meet the required 6.0 mg/L minimum before discharge. Waste 
activated sludge is treated with polymer, and the water is removed in the 
rotary drum thickener. Thickened material is discharged to two aerobic 
digesters for further treatment.

The plant treats an average of 1.1 mgd from 4,500 residential connec-
tions. Most of the growth in Mebane has been residential and commercial, 
but the plant has an industrial pretreatment program, required in North 
Carolina for plants with flows greater than 1.0 mgd. Says Hodge, “During 
the 1980s and 1990s, the industrial contribution was about 50 to 60 percent 
of the daily flow, but the textile and furniture companies have gone else-
where. The industries that are here now are fairly low process water users.”

Biosolids are dewatered on site by Synagro and transported off site. “We 
land-applied in the past, but now we have a vendor with a mobile belt press 
who takes the biosolids to a compost facility,” says Hodge. “For now, it’s 
cheaper than buying equipment and having our employees operate it.”

 
GROWING THE TEAM

A team of eight keeps the Mebane plant operating smoothly. Says Hodge, 

“None of our operators were hired with more than a Grade I license. That 
gave us a unique opportunity to grow our own operations team.”

Hodge holds Grade IV biological wastewater operator, land application/
residuals operator, and American Water Works Association advanced utility 
leadership certifications. He has been with the plant for six of his 36 years 
in the field.

The other team members are:
• Tony Bowes, lead operator (Grade IV, 10 years)
• Rickey Connally, operator/mechanic (Grade IV, six years)
• David Douglas, senior operator (Grade II, six years)
• Amanda Hill, laboratory technician (Grade III biological wastewater 

operator, Class I wastewater laboratory analyst, three years)
• Amy Varinoski, compliance manager (Grade IV biological wastewater 

operator, Class III wastewater laboratory analyst, Grade III pretreat-
ment specialist, five years)

• Lee Parker, part-time operator assistant (three years)
• Carol Walker, administrative support (Grade II wastewater operator 

in training, three years)
The plant is staffed Monday through Friday from 7 a.m. to 5 p.m. and 

checked on weekends by the on-call operator. Operators handle routine daily 
checks and process adjustments, including chemical feed rates and flow rates, 
and field testing for dissolved oxygen, chlorine residual and ammonia. 
Says Bowes, “We do all our own equipment maintenance, except for electri-
cal, and we also do all the mowing and painting.”

Mebane Wastewater Treatment Plant  
PERMIT AND PERFORMANCE
 PERMIT (annual avg.) EFFLUENT (2013 avg.)

 5.0 mg/L summer
BOD 10.0 mg/L winter 4.05 mg/L

TSS 30 mg/L 4.60 mg/L

 2.0 mg/L summer 
Ammonia 4.0 mg/L winter 1.49 mg/L

Nitrogen 40,000 pounds/year 24,966 pounds

Phosphorus 5,000 pounds/year 3,971 pounds

Fecal coliform 200/100 ml 125/100 ml

Dennis Hodge, wastewater director

Amanda Hill runs tests that help keep the plant in compliance and the process 
running smoothly. 

(continued)



42     TREATMENT PLANT OPERATOR

 
MEETING THE LIMITS

Effluent is discharged to Moadams Creek, which flows into the Haw River 
and eventually into Jordan Lake. “Because our effluent is the majority of the 
flow in the creek, our limits are some of the most stringent in the state,” 
says Hodge.

The TSS limit is 30 mg/L; BOD is 5.0 mg/L in summer and 10.0 mg/L 
in winter. The plant is meeting the nitrogen removal mandate to protect Jor-
dan Lake. “The mandate was supposed to go into effect in 2016 but has been 
pushed to 2019,” says Hodge. “We will probably be able to meet the limit 
until 2021, when we will be looking at our options to meet our future waste-
water needs.” 

In North Carolina, the limit is based on pounds, 
not concentration. “Discharge into the lake is based 
on our flows,” explains Hodge. “The nitrogen limit 
is 40,000 pounds per year and the phosphorus is 5,000 
pounds per year.” 

Operators have met the nitrogen and phosphorus 
limits by using the SCADA to monitor nitrate, ammo-
nia, pH and dissolved oxygen. “We use this data to 
manipulate the aeration based on the ammonia and 
nitrate levels,” says Hodge. “We continually monitor 
the data and try to keep the ammonia below 2.2 mg/L 
as a peak during the day, and attempt to keep the 
nitrates below 2.0 mg/L while maintaining a DO 
range of 0.2 to 0.8 mg/L. We will soon be using the 
ammonia and nitrate readings to automatically adjust 
the DO as needed.”

 
LIKE FAMILY

The operators’ biggest challenge is the weather. 
Rain events can increase influent flow, and winter’s 
colder temperatures can decrease nitrification sys-
tem efficiency, making it harder to remove ammonia. 
Last winter, the plant partially lost nitrification when 
4 inches of rain fell in one week and temperatures 
dropped rapidly. 

“We were in noncompliance, so we did some test-
ing and found that it was temperature-related,” says 
Hodge. “During that week, the temperature dropped 
from 19 to 8 degrees C. We started partially divert-
ing the incoming water to a currently unused aera-
tion basin, and it gave us breathing room to try and 
save the microorganisms. When something like this 
happens, we might as well bring a cot to work and 
sleep here.”

But the staff members don’t complain. “We’re a 
great team — very family-like,” says Hodge. “Although 
everyone has a specialty or area of expertise, no one 
has an attitude of ‘It’s not my job.’”

Bowes agrees: “Everyone is interested in getting 
the work done and helping each other out.” For exam-
ple, the staff worked as a team several years ago to 
switch from gas to liquid chlorination. They did all 
the work in-house, saving an estimated $20,000.

“They decided to take on the project, construct-
ing a new building, installing the tanks and chemi-
cal feed pumps, and running the piping,” says Hodge. 
“We ended up with a very nice structure, as well as 
pride in knowing we accomplished it ourselves.” 

Tony Bowes, left, and Dennis Hodge check the s::can equipment which 
analyzes ammonia, nitrates, total suspended solids, pH and temperature.

(continued)

‘‘My philosophy is: Don’t get by, get better.  

If you’re just getting by, then you must be doing  

the same thing you did yesterday without improvement.”
DENNIS HODGE

GIVING BACK
The operations team at the Mebane 

Wastewater Treatment Plant is active in the 
community. Members give plant tours for 
local high school and college students and 